
 

WestConnex M4-M5 Link Mainline 
Tunnels  

Operational Groundwater Management 
Plan 

Document Number 

Project: M4-M5 Link Mainline Tunnels – Design and Construct 

Contract Number: TBC 

Document Number: M4M5-LSBJ-PRW-GEN-OP01-PLN-0003 

Revision Date: November 2022 

 

Document Approval 

Rev Date Prepared by Reviewed by Remarks 

00 15/09/2022 ASBJV DPE  

01 02/11/2022 ASBJV DPE Update to address DPE feedback 

     

     

 



WestConnex M4-M5 Link Mainline Tunnels 

Operational Groundwater Management Plan 

 

 Page ii 

Revision Date November 2022 

M4-M5 Link Mainline Tunnels – Design and Construct M4M5-LSBJ-PRW-GEN-OP01-PLN-0003 

Commercial in Confidence – Printed copies are uncontrolled 
[...]
on groundwater inflow monitoring is detailed in Section 4.2 of the OGWMP (Annexure A). 

5.2 Tunnel durability 

As detailed in Section 4, groundwater quality assessments and modelling were undertaken to inform the 
durability design of all tunnel components to achieve the specified design life. These additional durability 
measures ensure Asset infrastructure will not be impacted or corroded by groundwater during operation and 
therefore, monitoring in accordance with REMM OGW11 is not required. 

Additional action has also been taken in regards to the contaminant migration predicted in St Peters, where 
additional monitoring bores were installed to validate this prediction. Any potential contamination migration in 
this region will be detected in these bores before contaminated groundwater reaches the tunnel and its 
durability lining. This monitoring will also provide an early warning should conditions be observed to vary 
from those predicted and provide insight into any rectification works to be undertaken if required. 

Durability for saline intrusion has been considered during the design phase and validation has occurred 
during the construction phase. Observed saline groundwater locations have been broadly consistent with 
assumptions in the design phase around Hawthorne canal and other areas of the Haberfield. 

5.3 Ground improvement 

In accordance with CoA E190 and REMM GW2, reasonable and feasible measures including ground 
improvement by grouting was undertaken in the tunnel and above ground where required to limit 
groundwater inflows and potential settlement risks during construction and operation. 

Ground improvement by grouting aims to fill voids and fissures in the rock as much as practical to reduce 
and control groundwater inflows and achieve compliance with the criteria of 1 L/sec/km. Depending on the 
level of groundwater inflows predicted or observed during construction of the Asset, grouting was undertaken 
at one or combination of the following stages: 



WestConnex M4-M5 Link Mainline Tunnels 

Operational Groundwater Management Plan 

 

 Page 21 

Revision Date November 2022 

M4-M5 Link Mainline Tunnels – Design and Construct M4M5-LSBJ-PRW-GEN-OP01-PLN-0003 

Commercial in Confidence – Printed copies are uncontrolled 

• Pre-excavation grouting from surface 

• Pre-excavation grouting in the tunnel 

• Post grouting in the tunnel. 

Groundwater inflows and surrounding water levels during operation will monitored as detailed in Section 4 of 
the OGWMP (Annexure A). 

5.4 Tunnel sump and pump 

A sump with two separate chambers to capture groundwater, hydrocarbons and stormwater/deluge water 
within the tunnels is located at the Northern and Southern low points. The storage capacity of each sump is 
detailed in 1 and has been designed to store the following concurrent water inputs.  

• First flush surface water flows outside tunnel portals 

• Liquid tanker spill  

• Fire-fighting foam in spill containment  

• Deluge water generated by twenty minutes operation of the fire protection system 

• Groundwater ingress (including from other interfacing WestConnex stages).  

The Northern Low Point Sump is located adjacent the cross passage and Substation on the Northbound side 
under Haberfield and the Southern Low Point Sump adjacent to the cross passage on the Southbound side 
under Camdenville Park as shown in Figure 5-1. 

Water captured in the Northern sump will be pumped over the high point in the tunnel, into the drainage 
pipes, and will gravity flow into the Southern sump. The Southern Sump will pump water to the Water 
Treatment Plant (WTP) on the surface at St Peter’s Interchange for treatment prior to discharge under the 
requirements of an EPL. 

The sumps capture and transfer all liquids from within the tunnels (groundwater, washdown, deluge water 
and hydrant water) as well as any stormwater ingress from the daylight portals. The two chambers consist of 
the Minor Flows Sump and the High Flows Sump. 

The Minor Flows Sump allows the pumping of minor inflows (predominately groundwater and first flush from 
the tunnel portal) to the WTP.  As the inflow to the Minor Flows Sump increases (either during normal 
operation, deluge, or a critical event), the water level in the sump will rise and overtop the under/over weirs 
into the High Flow Storage Sump. The under/over weir system will trap hydrocarbons (including those from a 
major spill) in the Minor Flow Sump. Foam suppression will also be triggered on detection of hydrocarbons in 
the Minor Flow Sump to reduce combustion risks.  

Table 5-1 Low point sump capacity 

Water input Northern sump (m3) Southern sump (m3) 

Minor Flow: Groundwater inflow and hydrocarbon 
spill storage 

66 66 

High Flow: Buffer storage for high flow events 440 423 



Esri, Geoscience Australia, NASA, NGA, USGS

Notes

Figure 5-1: Tunnel Low Point Sumps, 
Operational WTP and Discharge Location

This map is shown for reference purposes only. Acciona provides this information "as is" with the
understanding that it is not guaranteed to be accurate, correct or complete and conclusions drawn
from such information are the responsibility of the user. While every effort is made to ensure the
information displayed is as accurate and current as possible, Acciona will not be held responsible
for any loss, damage or inconvenience caused as a result of reliance on such information or data.

WestConnex M4-M5 Link Mainline Tunnels

0 0.5 1
km

anna.burke
Rectangle

anna.burke
Callout

anna.burke
Stamp

anna.burke
Polygon Line

anna.burke
Rectangle

anna.burke
Stamp

anna.burke
Callout

anna.burke
Rectangle

anna.burke
Polygon Line

anna.burke
Text Box
Northern Low Point Sump

anna.burke
Text Box
Southern Low Point Sump

anna.burke
Stamp

anna.burke
Callout

anna.burke
Stamp

anna.burke
Polygon Line

anna.burke
Callout

anna.burke
Text Box
Water Treatment Plant

anna.burke
Text Box
Indicative General Layout

anna.burke
Typewriter
Tunnel Alignment
Tunnel Low Point Sump
Water Treatment Plant
WTP Discharge Location
Ancillary Facility Boundary
Operational Ancillary Infrastructure


anna.burke
Line

anna.burke
Stamp

anna.burke
Stamp

anna.burke
Typewriter
Legend

anna.burke
Line

anna.burke
Line

anna.burke
Oval



WestConnex M4-M5 Link Mainline Tunnels 

Operational Groundwater Management Plan 

 

 Page 23 

Revision Date November 2022 

M4-M5 Link Mainline Tunnels – Design and Construct M4M5-LSBJ-PRW-GEN-OP01-PLN-0003 

Commercial in Confidence – Printed copies are uncontrolled 

5.5 Water treatment 

During the operation of the Asset, there will be an ongoing inflow of groundwater into the tunnels. The tunnel 
drainage system has been designed to accommodate the capture, removal, treatment and discharge of 
groundwater. Groundwater inflows would be directed to one of the two low point sumps at Haberfield and St 
Peters Interchange. During normal operation, the WTP will treat and discharge a maximum of approximately 
24 L/s. 

The WTP has been designed to treat water in accordance with CoA E187 and REMM OSW16 to ensure 
water is of suitable quality for discharge to the receiving environment in compliance with applicable ANZECC 
(2000) criteria and in accordance with the WTP EPL. It has also been designed with consideration of 
predicted groundwater inflow quality including the potential effects of saltwater intrusion and migration of 
contaminants such as ammonia from former landfills in the vicinity of the Asset. 

The WTP will consist of the following steps: 

• Water from the tunnel is pumped to the surface from the Southern Low Point Sump through a trash 
screen to remove any large solids, plastics and debris. Incoming raw water will be monitored for 
conductivity, pH, ORP and turbidity. If a raw water alarm is triggered, the transfer pumps will be inhibited 
so water can be removed by other means (i.e. tanker truck). 

• At the Balance Tank, water is flow balanced and aerated to oxidise heavy metals, remove ammonia and 
suspend solids for later removal. 

• Water from the Balance Tank is pumped to the Dissolved Air Flotation (DAF) Reaction Tank and is 
dosed with caustic or acid depending on the in-tank pH readings, coagulant and polymer to aid in the 
removal of solids. Accumulated solids will be pumped to the Sludge Tank for removal by the Screw 
Press. Water from the sludge removal process will be pumped back to the Balance Tank for treatment. 

• Clean water from the DAF flows through the multimedia filtration system for further polishing of metals 
and metal oxides. Backwashing will be undertaken to remove waste metal oxides that gradually build up 
during the filtration process. Filtered water will then flow to a Breakpoint Chlorination Tank to remove 
ammonia and then pass through Activated Carbon and Ion Exchange filters. Under treatment water 
quality (pH, turbidity, ORP, chlorine and conductivity) will be monitored to inform chemical dosing rates.  

• pH, conductivity and turbidity will be monitored in the treated water and if of acceptable quality will 
discharge into a piped surface water drainage network on Campbell Road that ultimately drains into 
Alexandra Canal.   

The WTP is controlled and monitored via an external control room with full control functionality. At the control 
room the operator is able to monitor the quality of water at various stages in the treatment process, along 
with the status of all water treatment plant system alarms and plant.   

The discharge location was selected as the nearest saline environment. The discharge location is identified 
in Figure 5-1. The use of existing infrastructure also minimises the potential impacts due to excavation and 
laying new pipes.   

Additional information regarding the operational water treatment plant, including treatment criteria and 
monitoring is found in Section 4.3 of the OGWMP (Annexure A). 

5.6 Management measures 

Steps that will be implemented to plan, manage, monitor and/or review environmental impacts are identified 
in Table 5-1. 

  



WestConnex M4-M5 Link Mainline Tunnels 

Operational Groundwater Management Plan 

 

 Page 24 

Revision Date November 2022 

M4-M5 Link Mainline Tunnels – Design and Construct M4M5-LSBJ-PRW-GEN-OP01-PLN-0003 

Commercial in Confidence – Printed copies are uncontrolled 

Table 5-2: Environmental management controls 

 Groundwater management controls Responsibility 

Encountering and handling contaminants 

General provisions 

 Prepare and implement an SOP for managing and handling contaminated 
materials that accords with the Guideline for The Management of Contamination 
(Roads and Maritime, 2013), RMS Quality Assurance Specification G36: 
Environmental Protection, and National Environment Protection Measure (NEPM) 
guidelines on contaminated land management. 

 

The SOP will provide detail on:  

• areas of known contamination;  

• the management of unexpected contamination finds;  

• actions to be taken for any land contamination caused by the I&M Contractor. 

I&M Contractor 

Encountering unexpected contamination finds 

 Prepare and implement an SOP for dealing with unexpected contaminated 
materials (or include in a combined contaminated materials SOP, referenced 
above). This will include a stop-work procedure and the need to notify the Project 
Company Representative within 24-hours of encountering any suspected or 
potential contamination. 

I&M Contractor 

Groundwater quality monitoring and auditing 

 After a major spill or accident, implement the Emergency Response Plan (or 
associated documents – refer Section 8.2 of the OEMP).   

I&M Contractor / 
Project Company 

 Ensure that all monitoring is undertaken in accordance with the Groundwater 
Monitoring Program. 

I&M Contractor 

 Record any exceedances of the water quality parameters as a non-conformance 
and report this directly to the Project Company Representative. Implement the 
response action process nominated in the Groundwater Monitoring Program.   

I&M Contractor 

5.7 Operational monitoring 

An OGWMP has been developed to describe how I&M Contractor propose to monitor potential impacts to 
groundwater during operation of the Asset (refer to Annexure A). 

5.8 Licences and permits 

Operation of the WTP will be regulated by an EPL issued by the EPA. The EPL typically prescribes water 
quality parameters to be measured and associated discharge criteria from licensed discharge points. They 
also detail the monitoring and analytical requirements by reference to authority publications (e.g. Methods for 
Sampling and Analysis of Water Pollutants in NSW (EPA 2004)).  

As detailed in Section 4.1.4 of the OEMP, other relevant licences or permits will be obtained in the lead up to 
and during operation as required  

  



WestConnex M4-M5 Link Mainline Tunnels 

Operational Groundwater Management Plan 

 

 Page 25 

Revision Date November 2022 

M4-M5 Link Mainline Tunnels – Design and Construct M4M5-LSBJ-PRW-GEN-OP01-PLN-0003 

Commercial in Confidence – Printed copies are uncontrolled 

6 Monitoring, Notification and Reporting 

Monitoring, notification and reporting for operational activities of the Asset will be undertaken in accordance 
with Section 8 and Section 9 of the OEMP. Specific requirements relevant to this OGMP are identified below. 

6.1 Groundwater monitoring 

In accordance with CoA D12, groundwater monitoring will commence at operation and be undertaken for a 
period of at least 5 years following the completion of construction of the Rozelle Interchange project (Stage 
2). This will enable the I&M Contractor to assess the performance of the Asset against the objectives and 
KPIs detailed in Section 2 and identify potential impacts and management responses. 

Operational monitoring requirements are detailed in the OGWMP (Annexure A) and include: 

• Groundwater monitoring locations 

• Parameters/analytes to be monitored 

• Type of monitoring 

• Frequency of monitoring 

• Monitoring methodology 

6.2 Notification 

Project Company will immediately notify and consult with DPE Water and/or NRAR (formerly DPI Water) on 
any groundwater bores (for monitoring or otherwise) removed or damaged as a result of operational 
activities. 

6.3 Reporting 

Reporting and data provision requirements relevant to this OGMP are outlined in Table 6-1. 

Table 6-1: Reporting requirements 

Schedule (during 
operation) Requirements 

Recipient 
(relevant 
authority) 

Reporting 

Operational 
Groundwater 
Monitoring Reports 
(every six months for 
a minimum of 5 
years) 

Raw groundwater data to be collected and tabulated. Trigger exceedances 
to be highlighted. 

Report to confirm implementation and compliance of required operational 
water control measures including the operational WTP.  

Extracted groundwater volumes to be reported in accordance with CoA 
D11(g). 

DPE, DPE 
Water (formerly 
DPI Water), 
Relevant 
Council(s), 
EPA, Sydney 
Water, TfNSW 

EPL Monitoring 
Reports and Annual 
Returns 

EPL monitoring data reports will be prepared in accordance with the 
requirements of the EPL. 

An EPL Annual Return will be prepared in respect of each EPL reporting 
period (typically 12 months). 

EPA 

Groundwater 
Monitoring Review (1 
month prior to end of 
5-year monitoring 
period) 

Report of justification for continuation or cessation of the Groundwater 
Monitoring Program. 

To demonstrate compliance with CoA D12. 

DPE, TfNSW 



WestConnex M4-M5 Link Mainline Tunnels 

Operational Groundwater Management Plan 

 

 Page 26 

Revision Date November 2022 

M4-M5 Link Mainline Tunnels – Design and Construct M4M5-LSBJ-PRW-GEN-OP01-PLN-0003 

Commercial in Confidence – Printed copies are uncontrolled 

Schedule (during 
operation) Requirements 

Recipient 
(relevant 
authority) 

WTP Performance 
(monthly) 

Compliance report for WTP performance and discharge criteria. Project 
Company, 
TfNSW 

Data provision 

Quarterly (every 3 
months) 

WTP discharge water quality and volume data (raw data collated and 